



Certificate N°: 200622048F

Page N°: 1 / 7

Hai Phong city, Date: 22 June 2020

**CERTIFICATE OF QUALITY**

REF. NO.: 248347.Q

A shipment designated as:

SHIPPER:

NOTIFY PARTY:

COHACO MERCHANDISING AND DEVELOPMENT CORPORATION  
2246 DON CHINO ROCES AVENUE,  
MAKATI CITY, PHILIPPINES

COMMODITY DECLARED:

3,000 MT CEMENT ASTM C150 TYPE I IN 1.0 MT JUMBO BAG  
2,000 MT CEMENT ASTM C150 TYPE I IN 2.0 MT JUMBO BAG  
12,300 MT CEMENT ASTM C150 TYPE I IN 40KG PP, IN 2MT SLING BAG  
5,000 MT CEMENT ASTM C595 TYPE IP IN 40KG PP, IN 2MT SLING BAG  
1,000 MT CEMENT ASTM C150 TYPE 2 IN 1.0 MT JUMBO BAG

BRAND NAME:

BARAKO BRAND

PACKING:

NUMBER OF 2MT SLING BAGS (TYPE I): 6,150 BAGS  
NUMBER OF 2MT SLING BAGS (TYPE IP): 2,500 BAGS  
NUMBER OF 1.0MT JUMBO BAGS (TYPE I): 3,000 BAGS  
NUMBER OF 2.0MT JUMBO BAGS (TYPE I): 1,000 BAGS  
NUMBER OF 1.0MT JUMBO BAGS (TYPE 2): 1,000 BAGS

QUANTITY AS B/L:

NET WEIGHT: 23,300.00 MT  
GROSS WEIGHT: 23,357.37 MT

NAME OF VESSEL:

MV VINASHIP PEARL

PORT OF LOADING:

VIETNAM

PORT OF DISCHARGE:

ILOILO, PHILIPPINES

B/L NO.:

VP-01

DATED: 17TH JUNE 2020

PSCC CODE NO.: 661.22-09

LC NO.: ILC701118137FLS

THIS IS TO REPORT in compliance with the instructions received from our principal, [redacted] we attended at [redacted] VIETNAM with the purpose of carrying out survey of sampling and analysis of the above mentioned commodity. At time of our intervention, the cargo was being loaded on board the vessel at [redacted] VIETNAM. We hereby report our findings as follows:

**PACKING:**

- Sling bag: The cargo was packed in 40 kg/ PP bag, each sling bag included 50 PP bags of 40 kg (as shipper's declaration).
- Jumbo bag: The cargo was packed in 1,000 kg jumbo bags (as declaration).
- Jumbo bag: The cargo was packed in 2,000 kg jumbo bags (as declaration).

**MARKING:**

As per below photos, which were randomly checked during loading cargo on board.

**SGS Vietnam Ltd.**

198 Nguyen Thi Minh Khai Street  
Ward 6, District 3  
Ho Chi Minh City - Vietnam  
t + 84 28 3935 1920  
f + 84 28 3935 1921

This document is issued by the Company subject to its General Conditions of Service ([www.sgs.com/en/Terms-and-Conditions.aspx](http://www.sgs.com/en/Terms-and-Conditions.aspx)). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein.  
This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
The authenticity of this document may be verified at <https://sgsonsite.sgs.com/en/v2/common/certificate/authenticatceeCertificate.jsp>.





Certificate N°: 200622048F

Page N°: 2 / 7



- PORTLAND CEMENT TYPE I



PP Bag



PP Bag



Jumbo Bag (2 tons)



This document is issued by the Company subject to its General Conditions of Service (www.sgs.com/en/Terms-and-Conditions.aspx). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein. This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The authenticity of this document may be verified at https://sgsonsite.sgs.com/en/v2/common/certificate/authenticatceeCertificate.jsp.





Certificate N°: 200622048F

Page N°: 3 / 7



17/06/2020 13:30



17/06/2020 1



17/06/2020 1

Jumbo Bag (2 tons)



13/06/2020 10:32



13/06/2020 1



13/06/2020 10:32

Jumbo Bag (1 ton)



13/06/2020 10:32



13/06/2020 1



12/06/2020 10:42

Jumbo Bag (1 ton)

Sling Bag



17/06/2020 13:01



17/06/2020 13:01



17/06/2020 13:01

This document is issued by the Company subject to its General Conditions of Service ([www.sgs.com/en/Terms-and-Conditions.aspx](http://www.sgs.com/en/Terms-and-Conditions.aspx)). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein.

This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

The authenticity of this document may be verified at <https://sgs.site.sgs.com/en/v2/common/certificate/autenticataeeCertificate.jsp>.





Certificate N°: 200622048F

Page N°: 4/ 7



Jumbo Bag



Jumbo Bag

- BLENDED CEMENT TYPE IP



PP Bag



PP Bag



This document is issued by the Company subject to its General Conditions of Service (www.sgs.com/en/Terms-and-Conditions.aspx). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein. This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The authenticity of this document may be verified at https://sgsonsite.sgs.com/en/v2/common/certificate/autenticatceCertificate.jsp.





Certificate N°: 200622048F

Page N°: 5 / 7



HD5959-Préshipment  
11/06/2020 1c116



10/06/2020 09:42

Sling Bag

**SAMPLING AND TESTING:** Increments were drawn randomly for 05 lots of total quantity 23,300 tons (03 lots of 17,300 tons - Portland cement type I, 01 lot of 1,000 tons - Portland cement type II and 01 lot of 5,000 tons - Blended cement type IP) during loading onto the vessel at province, Vietnam. The material samples of each kind were then mixed well, prepared and divided into 05 Full Composite (F.C) samples then distributed as follows:

▪ **Portland cement type 1:**

- 01 F.C sample with SGS seal no. Q2069748 was sent to SGS's lab for testing.
- 01 F.C sample with SGS seal no. Q2069749 was retained at SGS Hai Phong and will be disposed after 90 days from the date of B/L.
- 01 F.C sample with SGS seals no. Q2069750 was handed over to the client's representative.
- 01 F.C samples with SGS seal no. Q2069751 were handed over to the client's representative and declared to send to the buyer.
- 01 F.C sample with SGS seal no. Q2069752 was handed over to the vessel's representative.

▪ **Portland cement type 2:**

- 01 F.C sample with SGS seal no. Q2069755 was sent to SGS's lab for testing.
- 01 F.C sample with SGS seal no. Q2069756 was retained at SGS Hai Phong and will be disposed after 90 days from the date of B/L.
- 01 F.C samples with SGS seal no. Q2069757 were handed over to the client's representative.
- 01 F.C sample with SGS seals no. Q2069758 was handed over to the client's representative and declared to send to the buyer
- 01 F.C sample with SGS seal no. Q2069759 was handed over to the vessel's representative.



This document is issued by the Company subject to its General Conditions of Service ([www.sgs.com/en/Terms-and-Conditions.aspx](http://www.sgs.com/en/Terms-and-Conditions.aspx)). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein.  
This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
The authenticity of this document may be verified at <https://sgs onsite.sgs.com/en/v2/common/certificate/authenticatceeCertificate.jsp>.



Certificate N°: 200622048F



Page N°: 6 / 7

▪ **Blended cement type IP:**

- 01 F.C sample with SGS seal no. Q2069730 was sent to SGS's lab for testing.
- 01 F.C sample with SGS seal no. Q2069731 was retained at SGS Hai Phong and will be disposed after 90 days from the date of B/L.
- 01 F.C sample with SGS seal no. Q2069732 was handed over to the client's representative.
- 01 F.C sample with SGS seal no. Q2069733 was handed over to the client's representative and declared to send to the buyer.
- 01 F.C sample with SGS seal no. Q2069734 was handed over to the vessel's representative.

The testing results as report no. HPM20-09078 R0, HPM20-09081 R0 and HPM20-09082 R0 were found as follows:



This document is issued by the Company subject to its General Conditions of Service ([www.sgs.com/en/Terms-and-Conditions.aspx](https://www.sgs.com/en/Terms-and-Conditions.aspx)). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein.  
This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
The authenticity of this document may be verified at <https://sgsonsite.sgs.com/en/v2/common/certificate/authenticatceeCertificate.jsp>.





Certificate N°: 200622048F

Page N°: 7 / 7

Properties	Units	Results			Testing methods
		Portland cement type 1	Portland cement type 2	Blended cement type IP	
<b>I. Chemical composition</b>					
MgO	%	0.89	0.92	1.12	ASTM C114:18
SO <sub>3</sub>	%	2.22	2.53	1.74	
IR	%	0.23	0.24	--	
LOI	%	1.58	1.42	5.81	
Al <sub>2</sub> O <sub>3</sub>	%	--	5.04	--	
Fe <sub>2</sub> O <sub>3</sub>	%	--	3.21	--	
C <sub>3</sub> A	%	--	7.93	--	ASTM C150/ C150M- 2017
<b>II. Physical and Mechanics composition</b>					
Compressive strength					
- 3 days	MPa	25.5	26.9	22.1	ASTM C109/ C109M:16
Time of setting					
- Initial set	min	122	103	148	ASTM C191- 13(AASHTO T131)
- Final set		205	190	240	
Fineness (Blaine)	m2/kg	372	362	406	ASTM C204 -16(AASHTO T153)
Autoclave expansion	%	0.04	0.04	0.03	ASTM C151/C151M -16
Air content	%	6.0	6.0	6.0	ASTM C185-15a
Autoclave contraction	%	--	--	-0.03	

Survey was carried out at HON GAI PORT, VIETNAM and SGS's lab from 10 to 22 June 2020.

Issued by SGS VIETNAM LTD.

Nguyen Xuan Bach



This document is issued by the Company subject to its General Conditions of Service ([www.sgs.com/en/Terms-and-Conditions.aspx](http://www.sgs.com/en/Terms-and-Conditions.aspx)). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues established therein.  
 This document is to be treated as an original within the meaning of UCP 600. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
 The authenticity of this document may be verified at <https://sgsonsite.sgs.com/en/v2/common/certificate/authenticatceeCertificate.jsp>.